WALTGO

LIFTGATE PARTS AND MAINTEMANCE GUIDE

GT-Series

GT-Series Click the appropriate link below for the major component of the liftgate for which
you are trying to find the correct part. If you are unsure of the name of the part in
Waltco terminology, click the "Liftgate Terminology"” link and it will take you to a
document showing a picture of the liftgate with the common Waltco names for each
of the parts.

Liftgate Terminology

Track Frames

Mount Assembly
& Arms

Hydraulic & Electrical Components

Platform Assembly Pumps
Cylinders

Tech Tips

© 2009 Waltco Lift Corp. All rights reserved



GT Series Liftgate Terminology

1. Deck 11. Identification tag

2. Deck extension 12. Switches

3. Loading ramp 13. Slide tube

4. Cart stop (optional) 14. Mount angles

5. Mount tube 15. Up-stops

6. Lift cylinder 16. Charging module (optional)
7. Liftarm 17. Platform step

8. Parallel arm 18. Torsion assistance

9. Battery box 19. Platform handle

10. Pump unit box 20. Latch Chain Bail

GR02683 & GR02684

© 2009 Waltco Lift Corp. All rights reserved




GT Series Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG

MODEL NO. DESCRIPTION CAPACITY
GT33 (275, 277) GT-33 SLIDER LIFTGATE 3300 LBS.
GT44 (276, 278) GT-44 SLIDER LIFTGATE 4400 LBS.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTGCO
TRUCK EQUIPMENT

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warranty.
GR02685

SPECIFICATION
TAG 0

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (90435) Liftgate Terminology

1
2
3
4
5
6. Lift cylinder
-
8
9
1

. Deck

. Deck extension
. Loading ramp

. Cart stop

. Mount tube

. Liftarm

. Parallel arm

. Battery box

0. Pump unit box

11. Transit hook opening handle 21. Platform step

12. Switches 22. Snubber bar

13. Slide tube 23. Charging module
14. Mount angles

15. Up-stops

16. Transit latch

17. Transit latch pin
18. Roll back retention
19. Thermalpak unit
20. Platform handle

GR01229 & 01272

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (90435) Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG

MODEL NO. | MODEL NAME DESCRIPTION CAPACITY

90435 DOMESTIC SLIDER 3000 LBS.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTGO
TRUCK EQUIPMENT

BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warranty.
GR00053

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (90445) Liftgate Terminology

1. Deck 11. Transit hook opening handle

2. Deck extension 12. Switches 22. Wear gauge

3. Loading ramp 13. Slide tube 23. Charging module
4. Cart stop 14. Mount angles 24. ldentification tag
5. Mount tube 15. Up-stops

6. Lift cylinder 16. Transit latch

7. Liftarm 17. Transit latch pin

8. Parallel arm 18. Roll back retention

9. Battery box 19. Thermalpak unit

10. Pump unit box 20. Platform handle

GR01401 & GR01402

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (90445) Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG

MODEL NO. | MODEL NAME DESCRIPTION CAPACITY

90445 DGS-30 Sliding liftgate DGS-30 3000 LBS.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTGO
TRUCK EQUIPMENT

BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warranty.
GR00053

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (90814) Liftgate Terminology

1. Deck 11. Transit hook opening handle 21. Latch Rod Link (D/S or C/S)
2. Deck extension 12. Control Switches 22. Latch Link Connecting Bar
3. Loading ramp 13. Track 23. Charging module

4. Cart stop 14. Mount angles 24. ldentification tag

5. Mount tube 15. Up-stops 25. 150 Amp Circuit Breaker

6. Lift cylinder 16. Transit latch 26. Wear Gauge

7. Liftarm 17. Transit latch pin

8. Parallel arm 18. Roll back retention

9. Battery box 19. Platform Handle

10. Pump unit box 20. Latch Rod Link (Middle)

GR02336 & GR02337

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (90814) Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG

MODEL NO. | MODEL NAME DESCRIPTION CAPACITY

90431 DGS-30 Sliding liftgate DGS-30 3000 LBS.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTCO
TRUCK EQUIPMENT
L

BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warranty.
GR00053

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (91098) Liftgate Terminology

1. Deck 8. Parallel arm 15. Up-stops

2. Deck extension 9. Battery box 16. Roll back retention

3. Loading ramp 10. Pump unit box 17. Platform handle

4. Cart stop 11. Wear gauge 18. Charging cable

5. Mount tube 12. Control switches 19. 150 Amp circuit breaker
6. Lift cylinder 13. Track 20. Identification tag

7. Liftarm 14. Mount angles

GR02336 & GR02337

© 2009 Waltco Lift Corp. All rights reserved




DGS-30 (91098) Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG

MODEL NO. | MODEL NAME DESCRIPTION CAPACITY

91098 DGS-30 Sliding liftgate DGS-30 3000 LBS.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTCO
TRUCK EQUIPMENT

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warranty.
GR00053

SPECIFICATION —

© 2009 Waltco Lift Corp. All rights reserved




GT & DGS SERIES PLATFORM ASSEMBLY

GT Series DGS Series

Common Features

e Standard version: GT Series
e Custom version for Dollar General: DGS Series
e Trailer Rear Mount liftgate (Custom versions can Side Mount on trailers)
e Wide arm design
e Capacity decal
e Platforms are 80" wide
e GT Series platforms are available in 52”7, and 60” Depths
e DGS Series platforms 58” Depth
e Ramps available in 6” Fixed and 10” Folding
e Controls mounted to Track Frame and inside body of trailer
GT Series DGS Series
PM-679 (Built from 12-05 thru 1-10) PM-665 (Built from 12-04 thru 6-05)
PM-679A (Built from 1-10) PM-670 (Built from 6-05 thru 6-06)

PM-670A (Built from 6-06 thru 9-10)
91098PM1 (Built from 9-10)

Rev. 01 12/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM

(Built 12-05 thru 1-10)

WALTCD LiFT corp. REVISED: el
GT-33/44 REV. 08
PM-679
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 27511000 1 Steel deck 28 x 80" 40 75086846 2 Hex bolt, 3/8-16 x 34"
2 27513130 1 Aluminum extension, 42 x 80" 41 75088081 10 Lock washer, 3/8”
27513140 1 Aluminum extension, 42 x 80, with C/S 42 23370800 2 Pin, 1” dia. x 2-3/4” Ig.
3 27513120 1 Aluminum extension, wedge 32 x 80" 43 75088083 2 Lock Washer, 1/2" Plated
4 75086239 1 Hex bolt, ¥2-20 x 2-1/2", GR8 44 27511250 2 Plate, Side Support
6 75085196 1 Lock nut, %2-20” 45 7500010-6 4 Hex Bolt, 3/8-16 X 1", Grade 8
7 27519050 1 Coil spring, DS 46 7500016-1 2 Hex Bolt, 3/8-16 X 1.375", Stainless Steel
8 27519060 1 | Spring support tube, DS 47 75088085 1 | Lock Washer, 5/8 Plated
9 27519200 1 Pin, torsion arm, DS 48 7500010-7 1 Hex Bolt, 5/8-11" X 2.75", Grade 8
10 75085005 4 Hex nut, 3/8-16" 49 75086218 4 Hex Bolt, 3/8-16 X 1-1/4", Grade 8 Plated
11 75086872 4 Button socket head, 3/8-16 x 1-1/4” 50 27519100 1 Pin, Torsion Arm, CS
12 75086924 4 Hex bolt, ¥2-20 x 1” 51 27513995 2 Ramp Retention Clip
13 22515500 2 Cart stop retainer 52 75086872 4 3/8-16 x 1-1/4” Button Head Cap Screw
14 22515200 1 Spring, DS
15 27513960 1 Cart stop hinge AIncluded in 27513980 (Complete single piece ramp)
16 27513950 1 Cart stop, DS 8 Included in 27597400 (Kit, Platform Step)
17 75088131 3 Washer, .875” OD, .5” ID
18 27513955 1 Cart stop, CS
19 22515300 1 Spring, CS
20 75086056 4 Hex bolt, 3/8-16 x 1”
21 22515100 2 Cart stop opening bar
22 75085005 4 Hex nut, 3/8-16
23 75090178 1 Plastic handle, yellow
24 27513974 1 Pin
25 27513970 1 Handle
26 20261600 1 | Spring
27 75089541 3 | Spring pin, ¥ x 1-7/8"
28 27595120 2 Pin
29 75085193 * 4 Hex lock nut, 3/8-16
30 75086057 * 4 Hex bolt, 3/8-16 x 1-1/4”
31 27513981 * 1 Hinge block, DS
32 27513990 * 1 | Ramp skin
33 27513985 * 1 Hinge block, CS
34 75085177 © 2 Lock hex nut, 5/16-18
35 27597410 ® 1 | Folding step
36 75086039 © 2 Hex bolt, 5/16-18 x 2"
37 27519080 1 Coil spring, CS
38 27519075 1 Spring support tube, CS
39 27371002 2 Pin, 1" dia. x 7" Ig.

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM
(Built from 1-10)

WALTCD LiFT corp. REVISED: Lo10
GT-33/44 REV. 02
PM-679A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 27511000 1 Steel deck 28 x 80" 40 75086055 4 Hex bolt, 3/8-16 x ¥" Grade 5
2 27513130 1 Aluminum extension, 42 x 80" 41 75088081 10 Lock washer, 3/8”
27513140 1 Aluminum extension, 42 x 80, with C/S 42 23370800° 2 Pin, 1” dia. x 2-3/4" Ig.
3 27513120 1 Aluminum extension, wedge 32 x 80" 43 75088083 2 Lock Washer, 1/2" Plated
4 75086239 1 Hex bolt, ¥2-20 x 2-1/2", GR8 44 27511250 2 Plate, Side Support
6 75085196 1 Lock nut, %2-20” 45 7500010-6 4 Hex Bolt, 3/8-16 X 1", Grade 8
7 27519050 1 Coil spring, DS 46 7500016-1 2 Hex Bolt, 3/8-16 X 1.375", Stainless Steel
8 27519060 1 | Spring support tube, DS 47 75088085 1 | Lock Washer, 5/8 Plated
9 27519200 1 Pin, torsion arm, DS 48 7500010-7 1 Hex Bolt, 5/8-11" X 2.75", Grade 8
10 75085005 4 Hex nut, 3/8-16" 49 75086218 4 Hex Bolt, 3/8-16 X 1-1/4", Grade 8 Plated
11 75086872 4 Button socket head, 3/8-16 x 1-1/4” 50 27519100 1 Pin, Torsion Arm, CS
12 75086924 4 Hex bolt, ¥2-20 x 1” 51 27563150 2 Upstop Weldment
13 22515500 2 Cart stop retainer 52 34427307 2 Wear Pad
14 22515200 1 | Spring, DS 53 75086854 4 | ¥ —20x 5/8” Self Tap Screw
15 27513960 1 | Cart stop hinge 54 75086217 4 | 5/16-20 x 1-1/4” Grade 8 Bolt
16 27513950 1 | Cart stop, DS 75085003 4 | 5/16-20 Serrated Lock Nut
17 75088131 3 Washer, .875” OD, .5” ID 55 27513995 2 Ramp Retention Clip
18 | 27513955 1 fCartstop, CS 56 | 75086872 4 | 3/8-16 x 1-1/4” Button Head Cap Screw
19 22515300 1 | Spring, CS 57 75088053° 4 | Flat Washer, 3/8”
20 75086056 4 Hex bolt, 3/8-16 x 1”
21 22515100 2 | Cart stop opening bar " Included in 27513980 (Complete single piece ramp)
22 75085005 4 Hex nut, 3/8-16 ® Included in 27597400 (Kit, Platform Step)
23 75090178 1 Plastic handle, yellow € Included in 80001304 (Pin Replacement Kit)
24 27513974 1 Pin
25 27513970 1 Handle
26 20261600 1 | Spring
27 75089541 3 | Spring pin, ¥4 x 1-7/8”
28 27595120 2 Pin
29 75085193 * 4 Hex lock nut, 3/8-16
30 75086057 * 4 Hex bolt, 3/8-16 x 1-1/4”
31 27513981 * 1 Hinge block, DS
32 27513990 * 1 | Ramp skin
33 27513985 * 1 Hinge block, CS
34 75085177 © 2 Lock hex nut, 5/16-18
35 27597410 ® 1 | Folding step
36 75086039 © 2 Hex bolt, 5/16-18 x 2"
37 27519080 1 Coil spring, CS
38 27519075 1 Spring support tube, CS
39 27371002° 2 | Pin, 1" dia. x 7" Ig.

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM
(Built 12-04 thru 6-05)

WALTCD LiFT corp.
DGS-30 (90435)

ITEM | PART NUMBER | QTY DESCRIPTION
1 90431110 1 Platform assembly
2 90435135 1 Deck assembly
3 90435150 1 Ramp, driver side
4 90435145 1 Ramp, curb side
5 27371002 2 Pin, 1" dia. x 7" Ig.
6 23370800 2 Pin, 1" dia x 2-3/4” Ig.
7 75088081 4 Lock washer, 3/8”
8 75086846 4 Hex bolt, 3/8-16 x 34"
9 90435108 2 Clevis pin, 1" dia x 2-1/16" Ig.
10 75089541 2 Coiled pin, .250" x 1.875"
11 90431893 1 Plastic handle, yellow
12 90431146 1 Pin, 34" dia x 2-1/2" Ig.
13 75085161 1 Lock nut, ¥4-20
14 75086011 1 Hex bolt, ¥2-20 x 2”
15 75086056 12 Hex bolt, 3/8-16 x 1"
16 90431186 3 Cart stop side bar, driver side
17 75088064 9 Washer, 5/8”
18 90431170 3 Cart stop
19 90431175 3 Spring
20 90431185 3 Cart stop side bar, curb side
21 75089453 1 Decal
22 90431948 1 Step
23 75086033 2 Hex bolt, 5/16-18 x 2"
24 75085177 2 Lock nut, 5/16-18
25 90435113 1 Roll back guard (optional)
26 75085175 7 Lock nut, ¥4"-20
27 75088052 14 Washer, 5/16"
28 750880081 12 Lock washer, 3/8”
29 90435137 1 Ramp pivot block

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

7-18-05

04

PM-665



PLATFORM
(Built 6-05 thru 6-06)

WALTCO LiFT corp.

DGS-30 (90445)

ITEM | PART NUMBER | QTY DESCRIPTION
1 90443110 1 Deck Assembly
2 90445135 1 Deck Extension Assembly
3 90443145 1 Ramp, driver side
4 90443150 1 Ramp, curb side
5 27371002 2 Pin, 1" dia. x 7" Ig.
6 23370800 2 Pin, 1" dia x 2-3/4” Ig.
7 75088081 4 Lock washer, 3/8”
8 75086846 4 Hex bolt, 3/8-16 x 34"
9 27595120 2 Clevis pin, 1" dia x 2-1/16" Ig.
10 75089541 2 Coiled pin, .250" x 1.875"
11 75090178 1 Plastic handle, yellow
12 75089541 2 Spring pin, .25" x 1.875"
13 90445910 2 Tubing, 1" O.D.
14 75088081 12 Lock washer, 3/8”
15 75086056 12 Hex bolt, 3/8-16 x 1"
16 90431186 3 Cart stop side bar, driver side
17 75088064 9 Washer, 5/8”
18 90445170 3 Cart stop
19 90431175 3 Spring
20 90431185 3 Cart stop side bar, curb side
21 75089453 2 Decal
25 90436812 1 Plastic Side Cover, D.S.
26 90185153 4 Screw, ¥2-20 x %"
27 27597410 1 Folding Step
28 75086039 2 Hex Bolt, 5/16-18 x 2"
29 75085177 2 Lock Nut, 5/16-18

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

10-4-05

07

PM-670



PLATFORM
(Built 6-06 thru 9-10)

WALTCD vLiFT core. REVISEDE 54908
DGS-30 (90445) REV. o1
PM-670A
ITEM | PART NUMBER | QTY DESCRIPTION
1 90509110 1 Deck Assembly
2 90445135 1 Deck Extension Assembly
3 90443145 1 Ramp, driver side
4 90443150 1 Ramp, curb side
5 27371002 2 Pin, 1" dia. x 7" Ig.
6 23370800 2 Pin, 1" dia x 2-3/4” Ig.
7 75088081 4 Lock washer, 3/8”
8 75086846 4 Hex bolt, 3/8-16 x 34"
9 27595120 2 Clevis pin, 1" dia x 2-1/16" Ig.
10 75089541 2 Coiled pin, .250" x 1.875"
11 75090178 1 Plastic handle, yellow
12 75089541 2 Spring pin, .25" x 1.875"
13 90445910 2 Tubing, 1" O.D.
14 75088081 6 Lock washer, 3/8”
15 75086056 6 Hex bolt, 3/8-16 x 1”
16 90431186 3 Cart stop side bar, driver side
17 75088064 9 Washer, 5/8”
18 90445170 3 Cart stop
19 90431175 3 Spring
21 75089453 2 Decal
25 90436812 1 Plastic Side Cover, D.S.
26 90185153 4 Screw, ¥2-20 x %"
27 27597410 1 Folding Step
28 75086039 2 Hex Bolt, 5/16-18 x 2”
29 75085177 2 Lock Nut, 5/16-18

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM
(Built from 9-10)

WALTCD LiFT corp.
DGS-30

ITEM | PART NUMBER | QTY DESCRIPTION
1 91098110 1 Deck Assembly
2 90445135 1 Deck Extension Assembly
3 90443145 1 Ramp, driver side
4 90443150 1 Ramp, curb side
5 27371002 2 Pin, 1" dia. x 7" Ig.
6 23370800 2 Pin, 1" dia x 2-3/4” Ig.
7 75088081 10 Lock washer, 3/8”
8 75086055 4 Hex bolt, 3/8-16 x 34", Grade 5
9 75088053 4 Flat washer, 3/8”
10 27595120 2 Clevis pin, 1"dia x 2-1/4" Ig.
11 75089541 2 Coiled pin, .250" x 1.875"
12 75090178 1 Plastic handle, yellow
13 75089541 2 Spring pin, .25” x 1.875”
14 90445910 2 Tubing, 1" O.D.
15 75086056 6 Hex bolt, 3/8-16 x 1”
16 90431186 3 Cart stop side bar, driver side
17 75088064 9 Washer, 5/8”
18 90445170 3 Cart stop
19 90431175 3 Spring
20 90436812 1 Plastic Side Cover, D.S.
21 90185153 4 Screw, ¥%2-20 x ¥%4”
22 27597410 1 Folding Step
23 75086039 2 Hex Bolt, 5/16-18 x 2"
24 75085177 2 Lock Nut, 5/16-18

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

9-8-10

01

91098PM1



GT & DGS SERIES TRACK ASSEMBLY

Controls Mounted
to Track Frame

Common Features

e Standard version: GT Series
e Custom version for Dollar General: DGS Series
e Wide arm design
e Capacity decal
e Platforms are 80" wide
e GT Series platforms are available 52", and 60” Depths
e DGS Series platforms are available 58" Depth
e Ramps available in 6” Fixed and 10” Folding
e Controls mounted to Track Frame and inside body of trailer
GT Series DGS Series
PM-680 (Built from 12-05 thru 1-10) PM-666 (Built from 12-04 thru 6-05)
PM-680A (Built from 1-10) PM-671 (Built from 6-05 thru 1-09)

PM-671A (Built from 1-09 thru 9-10)

91098PM2 (Built from 9-10)

Rev. 01 12-10

Click here for list of liftgate serial numbers, organized by approximate ship dates.
© 2009 Waltco Lift Corp. All rights reserved



TRACK FRAME

(Built 12-05 thru 1-10)

@\ .

WALTCD LiFT corp. REVISED: ot
GT'33/44 REV. 05
PM-680
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 27561000 1 Track assembly 42 27564070 1 Decal mounting plate
2 27567155 1 Mounting angle, driver side
3 27567100 1 Mounting angle, curb side
4 75050001 1 Grommet
5 75086108 12 Hex bolt, ¥2-13 x 1.5, GR 5.
6 75088056 12 Washer, %"
7 75088083 12 Lock washer, %"
8 75085008 12 Nut, ¥2"-13
9 75085162 4 Lock nut, ¥2"-13
10 27569110 4 Chain tensioner
11 75081117 4 Connecting link
12 75086732 8 Screw, #10-32 x 1"
14 10099328 1 Switch, In / Out, 10’
15 10099322 1 Switch, Raise / Lower, 10’
16 75083045 1 Hose clamp, 3/8”
17 75085000 8 Nut, # 10-32
18 27567200 1 Transport hook
19 75085001 2 Nut, ¥2-20"
20 75086212 1 Hex bolt, ¥2-20 x 1.25"
21 20261600 1 Spring
22 27569120 2 Chain
23 27569140 2 Chain bracket bar
24 75086861 4 Screw, #10-32 x 5/8”
25 75086235 4 Socket flat head cap screw, ¥2-13 x 1-1/4"
26 75086006 4 Hex bolt, ¥2-20 x 1”
28 39035700 2 Plastic up stop
29 75086874 12 Screw, ¥2-20 x 5/8”
30 27569130 4 Cap, rail
31 27567220 1 Handle
32 75090178 1 Plastic handle cover, yellow
33 27569150 2 Wear gauge
34 75085003 1 Hex nut, 5/16-18
35 75085161 1 Lock nut, ¥4"-20
36 27569141 2 Chain bracket bar
37 75088260 4 Lock Washer, %"
38 75087580 4 S.H.C.S., ¥-13x 1.25 Lg.
39 27565105 2 Up-stop
40 75086122 4 Hex Bolt, ¥2-13 x 4 Lg.
41 75085008 4 Hex Nut, ¥2-13




TRACK FRAME
(Built from 1-10)

WALTED LiFT corp.

GT-33/44

ITEM | PART NUMBER | QTY DESCRIPTION
1 27561100 1 Track assembly std track (62.5")
27562300 Track assembly extended track (65.25")
2 27567330 1 Mounting angle, driver side
27567120-2 Mounting angle, D.S. Canadian Underride
3 27567320 1 Mounting angle, curb side
27567120-1 Mounting angle, C.S. Canadian Underride
4 27564070 1 Decal mounting plate
5 75085115 12 Hex bolt, 9/16-18 x 1.5, GR 8.
6 75088065 12 Washer, 9/16”
7 75088084 12 Lock washer, 9/16”
8 75085115 12 Nut, 9/16-18 Nylok
9 75085162 4 Lock nut, ¥2"-13
10 27569110 4 Chain tensioner
11 75081117 4 Connecting link
12 75086732 8 Screw, #10-32 x 1”
13 75085161 8 Lock nut, ¥4"-20
14 10099328 1 Switch, In / Out, 10’
15 10099322 1 Switch, Raise / Lower, 10’
16 75083045 1 Hose clamp, 3/8”
17 75085000 8 Nut, # 10-32
18 75087580 4 S.H.C.S., %-13 x 1.25 Lg.
19 27569121 2 Chain std track (62.5")
27569122 Chain ext track (65.5")
20 27569140 2 Chain bracket bar
21 75086235 4 Socket flat head cap screw, %2-13 x 1-1/4"
22 75086006 8 Hex bolt, ¥2-20 x 1”
23 39035700 2 Plastic up stop
24 75086874 8 Screw, ¥2-20 x 5/8”
25 27569130 2 Cap, rall
26 75085003 1 Hex nut, 5/16-18
27 27569141 2 Chain bracket bar
28 75088260 4 Lock Washer, %"

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

12-11-09
6323

01

PM-680A



TRACK FRAME

(Built 12-04 thru 6-05)

WALTCO LiFT corp.

DGS-30 (90435)

ITEM | PART NUMBER | QTY DESCRIPTION

1 90435600 1 Track assembly
2 90431411 1 Mounting angle, driver side
3 90431410 1 Mounting angle, curb side
4 90431422 1 Grommet
5 75086108 12 Hex bolt, ¥2-13 x 1.5, GR 5.
6 75088056 12 Washer, %"
7 75088083 12 Lock washer, %"
8 75085008 12 Nut, ¥2"-13
9 75085162 4 Lock nut, ¥2"-13

10 90431485 4 Chain tensioner

11 75081113 4 Connecting link

12 75086732 1 Screw, #10-32 x 1"

13 75086860 7 Screw, #8-32 x "

14 10099328 1 Switch, In / Out

15 10099322 1 Switch, Raise / Lower

16 75083045 1 Hose clamp, 3/8”

17 75085000 1 Nut, # 10-32

18 90435439 1 Transport hook

19 75085001 5 Nut, ¥2-20”

20 75086212 1 Hex bolt, ¥2-20 x 1.25"

21 20261600 1 Spring

22 90431488 2 Chain

23 90435484 2 Chain bracket bar

24 90431492 4 Spring lock washer

25 90435947 4 Socket head bolt, %2-13 x 1-1/4”

26 75086006 4 Hex bolt, ¥2-20 x 1"

27 75089385 1 License plate light

28 39035700 2 Plastic up stop

29 75086854 8 Screw, ¥4-20 x 5/8”

30 90435246 2 Cap, rall

31 90431442 1 Handle

32 90431893 1 Plastic handle cover, yellow

REVISED:
E.O.
REV.

5-1-11

03

PM-666



TRACK FRAME
(Built 6-05 thru 1-09)

WALTED LiFT corp.

DGS-30 (90445)

ITEM | PART NUMBER | QTY DESCRIPTION

1 90509600 1 Slider Rail Assembly
2 90509671-2 1 Mounting angle, driver side
3 90509417 1 Mounting angle, curb side
5 75086108 12 Hex bolt, ¥2-13 x 1.5, GR 5.
6 75088056 12 Washer, %"
7 75088083 12 Lock washer, %2"
8 75085008 12 Nut, %2"-13
9 75085162 4 Lock nut, ¥2"-13

10 27569110 4 Chain tensioner

11 75081117 4 Connecting link

12 75086732 8 Screw, #10-32 x 1”

14 10099328 1 Switch, In / Out, 10’

15 10099322 1 Switch, Raise / Lower, 10’

16 75083045 1 Hose clamp, 3/8”

17 75085000 8 Nut, # 10-32

18 27567200 1 Transport hook

19 75085001 4 Nut, ¥2-20"

20 75086212 1 Hex bolt, ¥2-20 x 1.25"

21 20261600 1 Spring

22 90431488 2 Chain

23 27569140 2 Chain bracket bar

25 75086235 4 Socket head cap screw, ¥2-13 x 1-1/4”

26 75086006 4 Hex bolt, ¥2-20 x 1"

27 75089385 1 License plate light

28 39035700 2 Up-stop Pad (Plastic)

29 75086874 12 Screw, ¥2-20 x 5/8”

30 27569130 4 Cap, rall

31 27567220 1 Handle

32 75090178 1 Plastic handle cover, yellow

34 75085003 1 Hex nut, 5/16-18

35 75085161 1 Lock nut, ¥4"-20

36 27569141 2 Chain bracket bar

37 75088260 4 Lock Washer, ¥2"

38 75087580 4 S.H.C.S., %2-13 x 1.25 Lg.

39 27561105 2 Up-stop

40 75086122 4 Hex Bolt ¥2-13 x 4 Lg.

41 75085008 4 Hex Nut %2-13

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

1-23-08

09

PM-671



TRACK FRAME
(Built 1-09 thru 9-10)

WALTCOD LiFT corp. REVISED: 12-23.08
DGS-30 (90814) REV. 01
PM-671A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION

1 90814600 1 Track Frame Assembly 44 75088051 4 Washer, Flat, %"
2 90509671-2 1 Mounting angle, driver side 45 75086062 2 Hex Bolt, ¥%-20 x %, GR. 5
3 90509417 1 Mounting angle, curb side 46 27567261 2 Bar, 1/8 x 1-1/4 x 6-5/8
5 75086108 12 Hex bolt, ¥2-13 x 1.5, GR 5. 47 27567205 1 Transit Hook Weldment
6 75088056 12 Washer, %" 48 27567225 1 Pin, Pivot Driver’'s Side Latch
7 75088083 12 Lock washer, ¥2”
8 75085008 12 Nut, %2"-13
9 75085162 4 Lock nut, ¥2"-13

10 27569110 4 Chain tensioner

11 75081117 4 Connecting link

12 75086732 8 Screw, #10-32 x 1”

14 10099328 1 Switch, In/ Out, 10’

15 10099322 1 Switch, Raise / Lower, 10’

16 75083045 1 Hose clamp, 3/8”

17 75085000 8 Nut, # 10-32

18 27567200 1 Transport hook

19 75085001 4 Nut, ¥%-20"

20 75086212 6 Hex bolt, ¥2-20 x 1.25"

21 20261600 2 Spring

22 90431488 2 Chain

23 27569140 2 Chain bracket bar

25 75086235 4 Socket head cap screw, ¥2-13 x 1-1/4”

26 75086006 4 Hex bolt, ¥2-20 x 1"

27 75089385 1 License plate light

28 39035700 2 Up-stop Pad (Plastic)

29 75086874 12 Screw, ¥2-20 x 5/8”

30 27569130 4 Cap, rall

31 27567220 1 Handle

32 75090178 1 Plastic handle cover, yellow

34 75085003 1 Hex nut, 5/16-18

35 75085161 8 Lock nut, ¥4"-20

36 27569141 2 Chain bracket bar

37 75088260 4 Lock Washer, %2"

38 75087580 4 S.H.C.S., %.-13x 1.25 Lg.

39 27561105 2 Up-stop

40 75086122 4 Hex Bolt ¥2-13 x 4 Lg.

41 75085008 4 Hex Nut ¥2-13

42 27567260 1 Rod, Link Driver’s Side Latch

43 27567250 2 Linkage, Main Driver’s Side Latch

© 2009 Waltco Lift Corp. All rights reserved



TRACK FRAME
(Built from 9-10)

WALTCO LiFT corp.

DGS-30

ITEM | PART NUMBER | QTY DESCRIPTION
1 91098620 1 Track assembly (62.5")
2 90509671-2 1 Mounting angle, driver side
3 90509417 1 Mounting angle, curb side
4 27564070 1 Decal mounting plate
5 75086108 12 Hex bolt, ¥2-13 x 1.5", GR 5
6 75088056 12 Washer, 1/2"
7 75088083 12 Lock washer, 1/2”
8 75085008 12 Hex nut, %2-13
9 75085162 4 Lock nut, ¥2"-13
10 27569110 4 Chain tensioner
11 75081117 4 Connecting link
12 75085161 6 Lock nut, ¥4"-20
13 75086860 8 Screw, #8-32 x 3/4”, self-tapping
14 10099328 1 Switch, In / Out, 10’
15 10099322 1 Switch, Raise / Lower, 10’
16 75083044 1 Hose clamp, 3/8”
17 75085000 1 Nut, # 10-32
18 75086732 1 Screw, #10-32 x 1", self-tapping
19 75087580 4 S.H.C.S., %-13x1.25" Lg.
20 27569121 2 Chain std track (62.5")
21 27569140 2 Chain bracket bar
22 75086235 4 Socket flat head cap screw, %2-13 x 1.25"
23 75086006 6 Hex bolt, ¥2-20 x 1"
24 39035700 2 Plastic up stop
25 75086874 8 Screw, ¥4-20 x 5/8”, self-tapping
26 27569130 2 Cap, rall
27 27569141 2 Chain bracket bar
28 75088260 4 Lock Washer, %"
29 90431713 1 License plate light
30 75085003 2 Hex nut, 5/16-18
31 75086036 2 Hex bolt, 5/16-18 x 1”
32 90814909 2 Hose clamp, 1”

REVISED:
E.O.
REV.

5-1-11

02

91098PM2



GT & DGS SERIES MOUNT ASSEMBLY

Mount frame
Parallel Arm

Cylinders

Lift Arms

Common Features

e Standard version: GT Series
e Custom version for Dollar General: DGS Series
e Trailer Rear Mount liftgate (Custom versions can Side Mount on trailers)
e Wide arm design
e Capacity decal
e Platforms are 80" wide
e GT Series platforms are available in 527, and 60" Depths
e DGS Series platforms 58” Depth
e Ramps available in 6” Fixed and 10” Folding
e Controls mounted to Track Frame and inside body of trailer
GT Series DGS Series
PM-681 (Built from 12-05 thru 1-10) PM-667 (Built from 12-04 thru 6-05)
PM-681A (Built from 1-10) PM-672 (Built from 6-05 thru 1-09)

PM-672A (Built from 1-09 thru 9-10)

91098PM3 (Built from 9-10)

Rev. 01 12-10
Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



MOUNT FRAME
(Built 12-05 thru 1-10)

WALTCD LiFT corp. REVISED: o0
GT'33/44 REV. 06
PM-681
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 27520000 1 Mount frame with boxes 39 27533040 1 Wear Pad, Folding Ramp Stop
2 27530000 1 Lift arm 40 75086874 3 Screw, ¥-20 x 5/8”
3 27551050 1 Parallel arm, driver side
4 27551000 1 Parallel arm, curb side A 27592900 Replacement pump unit box with cover
5 80001108 2 | Lift cylinder for GT-33 ® 10290513 Replacement battery box with cover
27480010 2 Lift cylinder for GT-44
6 10291503 ® 1 | Lid, battery box
7 27593000 * 1 | Lid, pump unit box
8 27595100 2 Pin, 1" dia x 8-15/16" Ig.
9 27371002 2 Pin, 1" diax 7" Ig.
10 75086055 6 Hex screw, 3/8-16 x %", GR 5.
11 75088081 6 Lock washer, 3/8”
12 23370300 2 Pin, 1" dia x 3-15/16" Ig.
13 39035700 2 Plastic wear plate
14 75086874 4 Screw, ¥2-20 x 5/8”
15 27566530 8 Wheel, with bearing
16 75088069 8 Washer
17 75001009 8 Retaining ring
18 27566500 4 Pad, Plastic
19 75086234 2 Hex bolt, ¥2-20 x 4-1/2"
20 27569000 1 Hydraulic motor
21 75086740 1 Set screw, ¥2-28 x 4"
22 27569100 2 Spacer tube
23 75090179 1 Key, drive axle
24 75088056 8 Washer, %"
25 75085196 4 Lock nut, ¥2-20
26 10010167 1 Bearing
27 27565200 1 Drive axle bearing housing w/bearing
28 75086190 2 Hex bolt, ¥2-20 x 2"
29 27566000 1 Drive axle
30 75050004 2 Grommet
31 75085177 4 Lock nut, 5/16"-18
32 75088052 4 Washer, 5/16”
33 10291403 2 Battery hold down
34 85803391 20 Bearing
35 75089312 2 Grommet, 7/16”
36 75089579 2 Plug, Plastic 1-1/8"
37 75089321 2 Grommet, %" ID
38 75081223 1 Bronze washer

© 2009 Waltco Lift Corp. All rights reserved




MOUNT FRAME
(Built from 1-10)

WALTCD LiFT corp. REVISED: Lo10
GT'33/44 REV. 02
PM-681A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 27520000 1 Mount frame with boxes 32 75088052 4 Washer, 5/16”
2 27531050 1 Lift arm Standard (40" Ig.) for Standard 33 10291403 2 Battery hold down
track (62.5) 34 85803391 20 | Bearing
27531055 Lift arm Extended (42" Ig.) for Extended 35 75089312 2 Grommet, 7/16”
track (65.25) 36 75089579 2 | Piug, Plastic 1-1/8”
3 27551050 1 Parallel arm, DS Standard (40" Ig) for 37 75089321 2 Grommet, %" ID
Standard track (62.5) 38 75081223 1 Bronze washer
27551080 Parallel arm, DS Extended (42" Ig.) for =
Extended track (62.5) 39 75088053 6 | Flat Washer, 3/8”
4 27551100 1 Parallel arm, CS Standard (40" Ig) for A ) ]
Standard track (62.5) 27592900 Replacement pump unit box with cover
27551085 Parallel arm, CS Extended (42" Ig.) for . 10290513 Replacement battery box with cover
Extended track (62.5) 80001304 Replacement pin kit
5 27580020 2 Lift cylinder
6 10291503 ® 1 | Lid, battery box
7 27593000 * 1 | Lid, pump unit box
8 27595100 2 Pin, 1" dia x 8-15/16" Ig.
9 27371002 2 Pin, 1" diax 7" Ig.
10 75086055 6 Hex screw, 3/8-16 x %", GR 5.
11 75088081° 6 Lock washer, 3/8”
12 23370300 2 | Pin, 1” dia x 3-15/16" Ig.
13 39035700 2 Plastic wear plate
14 75086874 4 Screw, %-20 x 5/8”
15 27566530 8 Wheel, with bearing
16 75088069 8 Washer
17 75001009 8 Retaining ring
18 27566500 4 Pad, Plastic
19 75086234 2 Hex bolt, ¥2-20 x 4-1/2"
20 27569000 1 Hydraulic motor
21 75086740 1 Set screw, ¥-28 x ¥4"
22 27569100 2 Spacer tube
23 75090179 1 Key, drive axle
24 75088056 8 Washer, %"
25 75085196 4 Lock nut, ¥2-20
26 10010167 1 Bearing
27 27565200 1 Drive axle bearing housing w/bearing
28 75086190 2 Hex bolt, ¥2-20 x 2”
29 27566000 1 Drive axle
30 75050004 2 Grommet
31 75085177 4 Lock nut, 5/16"-18

© 2009 Waltco Lift Corp. All rights reserved



MOUNT FRAME
(Built 12-04 thru 6-05)

WALTCD LiFT corp. REVISED: 72905
DGS-30 (90435) REV. 04
PM-667
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION

1 90435200 1 Mount frame 40 85803391 20 Bearing
2 90431300 1 Lift arm 41 90435893 3 Grommet
3 90431551 1 Parallel arm, driver side 42 75088083 1 Lock washer, ¥2"
4 90435561 1 Parallel arm, curb side 43 90435013 1 Replacement pump unit box with cover
5 27380010 2 Lift cylinder 44 90435468 1 Replacement battery box with cover
6 90435465 1 Lid, battery box
7 90435010 1 Lid, pump unit box
8 27371502 2 Pin, 1" dia x 8-15/16" Ig.
9 27371002 2 Pin, 1" dia x 7" Ig.

10 75086055 6 Hex screw, 3/8-16 x %", GR 5.

11 75088081 6 Lock washer, 3/8”

12 23370300 2 Pin, 1" dia x 3-15/16" Ig.

13 39035700 3 Plastic wear plate

14 75086854 6 Screw, ¥2-20 x 5/8”

15 90435705 8 Wheel, with bearing

16 90445650 8 Washer

17 90435706 8 Retaining ring

18 90431709 4 Pad, Plastic

19 90431489 2 Hex bolt, ¥2-20 x 4-1/2"

20 90431477 1 Hydraulic motor

21 90431478 1 Set screw, Y4-28 X ¥4"

22 90431479 2 Spacer tube

23 90431476 1 Key, drive axle

24 75088056 4 Washer, %"

25 75085196 4 Lock nut, ¥2-20

26 10010167 1 Bearing

27 90431470 1 Drive axle bearing housing

28 75086231 2 Hex bolt, ¥2-20 x 2”

29 90431475 1 Drive axle

30 90435896 2 Grommet

31 22114300 1 Spring

32 90431964 1 Hold down arm

33 75089542 1 Coiled pin, %2 x 2"

34 90431963 1 Activation arm

35 75086110 1 Hex bolt, 12-13 x 2”

36 75085008 2 Hex nut, %"

37 10291403 2 Battery hold down

38 75088052 4 Washer, 5/16”

39 75085177 4 Lock nut, 5/16"-18

© 2009 Waltco Lift Corp. All rights reserved



MOUNT FRAME
(Built 6-05 thru 1-09)

WALTCD vLiFT core. REVISED: 5406
DGS-30 (90445) REV. 09
PM-672
ITEM | PART NUMBER | QTY DESCRIPTION
1 90509205 1 Mount frame with boxes
2 90445300 1 Lift arm
3 27551050 1 Parallel arm, driver side
4 27551000 1 Parallel arm, curb side
5 80001108 2 Lift cylinder
6 90435465 1 Lid, battery box
7 27593000 1 Lid, pump unit box
8 27595100 2 Pin, 1" dia x 8-15/16" Ig.
9 27371002 2 Pin, 1" dia x 7" Ig.
10 75086055 6 Hex screw, 3/8-16 x %", GR 5.
11 75088081 6 Lock washer, 3/8”
12 23370300 2 Pin, 1" dia x 3-15/16" Ig.
13 39035700 2 Plastic wear plate
14 75086874 4 Screw, ¥2-20 x 5/8”
15 27566530 8 Wheel, with bearing
16 75088069 8 Washer
17 75001009 8 Retaining ring
18 27566500 4 Pad, Plastic
19 75086234 2 Hex bolt, ¥2-20 x 4-1/2"
20 27569000 1 Hydraulic motor
21 75086740 1 Set screw, Y4-28 X ¥4"
22 27569100 2 Spacer tube
23 75090179 1 Key, drive axle
24 75088056 8 Washer, %"
25 75085196 4 Lock nut, ¥2-20
26 10010167 1 Bearing
27 27565200 1 Drive axle bearing housing w/bearing
28 75086190 2 Hex bolt, ¥2-20 x 2”
29 27566000 1 Drive axle
30 75050004 2 Grommet
31 75085177 4 Lock nut, 5/16"-18
32 75088052 4 Washer, 5/16"
33 10291403 2 Battery hold down
34 85803391 20 Bearing
35 75089321 2 Grommet, %"
36 90445013 1 Replacement pump unit box with cover
37 90445468 1 Replacement battery box with cover
38 75081223 1 Bronze washer
39 27533000 1 Ramp Stop

© 2009 Waltco Lift Corp. All rights reserved



MOUNT FRAME
(Built 1-09 thru 9-10)

WALTCD LiFT corp.
DGS-30 (90814)

ITEM | PART NUMBER | QTY DESCRIPTION
1 90814210 1 Mount frame with pump box
2 27530000 1 Lift arm
3 27551060 1 Parallel arm, driver side
4 27551000 1 Parallel arm, curb side
5 80001108 2 Lift cylinder
7 27593000 1 Lid, pump unit box
8 27595100 2 Pin, 1" dia x 8-15/16" Ig.
9 27371002 2 Pin, 1" dia x 7" Ig.
10 75086055 6 Hex screw, 3/8-16 x %", GR 5.
11 75088081 6 Lock washer, 3/8”
12 23370300 2 Pin, 1" dia x 3-15/16" Ig.
13 39035700 2 Plastic wear plate
14 75086874 4 Screw, ¥%-20 x 5/8”
15 27566530 8 Wheel, with bearing
16 75088069 8 Washer
17 75001009 8 Retaining ring
19 75086234 2 Hex bolt, 2-20 x 4-1/2”
20 27569000 1 Hydraulic motor
21 75086740 1 Set screw, ¥2-28 x 4"
22 27569100 2 Spacer tube
23 75090179 1 Key, drive axle
24 75088056 8 Washer, %"
25 75085196 4 Lock nut, ¥2-20
26 10010167 1 Bearing
27 27565200 1 Drive axle bearing housing w/bearing
28 75086190 2 Hex bolt, ¥2-20 x 2"
29 27566000 1 Drive axle
30 75050004 2 Grommet
31 27597210 1 Trail Charger
32 90814908 1 Wire Harness, Trail Charger
33 90814913 2 Ring Terminal
34 85803391 20 Bearing
35 75089321 1 Grommet, 3" I.D.
36 90814240 1 Replacement pump enclosure base
37 90814902 1 Replacement Battery Box, cover included
37A 10291503 1 Battery Box Cover
38 75081223 1 Bronze washer
39 75050003 2 Grommet, 3/16” I.D.

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

12-30-08

01

PM-672A



MOUNT FRAME
(Built from 9-10)

WALTCD LiFT corp. REVISED: 9810
DGS-30 REV. 01
91098PM3
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 91098210 1 Mount frame with pump box 40 75089321 2 Grommet, %" 1.D.
2 91098300 1 Lift arm 41 75050003 3 Grommet, 3/16” I.D.
3 27551050 1 Parallel arm, driver side 42 90814902 1 Battery box base assembly
4 27551200 1 Parallel arm w/ bail, curb side 42A 10291503 1 Battery Box Cover
5 27580020 2 Lift cylinder
6 27593000 1 Lid, pump unit box
7 75050004 2 Grommet
8 27595100 2 Pin, 1"dia x 8-15/16" Ig.
9 27371002 2 Pin, 1'dia x 7" Ig.
10 23370300 2 Pin, 1"dia x 3-15/16" Ig.
11 75086055 6 Hex screw, 3/8-16 x %", GR 5.
12 75088081 6 Lock washer, 3/8”
13 75088053 6 Flat washer, 3/8”
14 39035700 2 Plastic wear plate
15 75086874 4 Screw, ¥2-20 x 5/8”
16 27566530 8 Wheel, with bearing
17 75088069 8 Washer
18 75001009 8 Retaining ring
19 27566500 4 Pad, plastic
20 75086234 2 Hex bolt, ¥2-20 x 4-1/2"
21 91098695 1 Hydraulic motor
22 75086740 1 Set screw, ¥4-28 x 4"
23 27569100 2 Spacer tube
24 75090179 1 Key, drive axle
25 75088056 6 Washer, %"
26 75085196 4 Lock nut, ¥2-20
27 75081223 1 Bronze washer
28 10010167 1 Bearing
29 27565200 1 Drive axle bearing housing w/bearing
30 75086190 2 Hex bolt, ¥2-20 x 2"
31 27566000 1 Drive axle
32 75086036 1 Hex screw, 5/16-18 x 1”
33 75085003 1 Hex nut, 5/16-18
34 90814909 1 Hose clamp, 1"dia
35 85803391 16 Bearing, lift arm & cylinders
36 10010142 4 Bearing, parallel arms
37 27597210 1 Trail Charger
38 90814908 1 Wire Harness, Trail Charger
39 90814913 3 Ring Terminal

© 2009 Waltco Lift Corp. All rights reserved




GT SERIES HYDRAULICS

Common Features

Monarch power units
Super Switch control
Pump units shipped in weather box
Liftgate ships standard with Battery Box attached to liftgate

GT Series

Hydraulic & Electric | Pump & Enclosure
Layouts Layout
PM-682 PM-683

Built 12-05 thru 11-08 | Built 12-05 thru 11-08
PM-682A PM-683A

Built 11-08 thru 12-09 Built from 11-08
PM-682B

Built from 12-09

DGS Series
Hydraulic & Electric | Pump & Enclosure
Layouts Layout
PM-668 PM-669
Built 12-04 thru 6-05 | Built 12-04 thru 6-05
PM-673 PM-674
Built 6-05 thru 1-09 Built 6-05 thru 1-09
PM-673A PM-674A
Built 1-09 thru 9-10 Built 1-09 thru 9-10
91098PM4 91098PM5

Built from 9-10

Built from 9-10

Rev. 01 12/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




HYDRAULIC AND ELECTRICAL LAYOUT

(Built 12-05 thru 11-08)

WALTCD LiFT corp.
GT-33/44

ITEM | PART NUMBER | QTY DESCRIPTION
1 75083206 1 Hydraulic hose, %" x 90"
2 75084040 2 Hydraulic hose, %" x 75-3/4"
3 75083319 2 Connector
4 75083309 2 Connector
5 75082749 2 Barbed Fitting
6 27595020 1 Power Cable, 2Ga, 45"
7 10195508 2 Cable, 2Ga, 8"
8 82021059 2 Return Line, %" PVC
52" for Curb Side
92" for Driver’s Side
9 27595000 1 Ground cable, 2Ga, 40"
10 27595010 1 Ground cable, 2Ga, 95"
11 75085003 1 Hex nut, 5/16-18
12 10099323 1 Switch, Raise / Lower, 15’ cord
13 27597110 1 Switch bracket
14 75086860 4 Screw, #8-32 x ¥4"
15 75084041 1 Hydraulic hose, %" x 66-3/4"
16 75083314 4 Hex bolt, 5/16-18 x 1-3/8"
17 75083313 4 Cover plate
18 75083315 5 Twin clamp
19 75083312 4 Parklamp weld plate
20 27595030 1 Split loom
21 75086084 1 Stacking Bolt, 5/16-18 x 25/32"

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

12-10-10

6251
06

PM-682



HYDRAULIC AND ELECTRIC LAYOUT

(Built 11-08 thru 12-09)

WALTCD LiFT corp.
GT-33/44

ITEM | PART NUMBER | QTY DESCRIPTION
1 75083206 1 Hydraulic hose, %" x 90"
2 75084040 2 Hydraulic hose, %" x 75-3/4"
3 75083319 2 Connector
4 75083309 2 Connector
5 75082749 2 Barbed Fitting
6 27595020 1 Power Cable, 2Ga, 45"
7 10195508 2 Cable, 2Ga, 8"
8 82021059 2 Return Line, %" PVC
52" for Curb Side
92" for Driver’s Side
9 27595000 1 Ground cable, 2Ga, 40"
10 27595010 1 Ground cable, 2Ga, 95"
11 75085003 5 Hex nut, 5/16-18
12 10099323 1 Switch, Raise / Lower, 15’ cord
13 27597110 1 Switch bracket
14 75086860 4 Screw, #8-32 x ¥4"
15 75084041 1 Hydraulic hose, %" x 66-3/4"
16 75083314 3 Hex bolt, 5/16-18 x 1-3/8"
17 75083313 3 Cover plate
18 75083315 5 Twin clamp
19 75083312 3 Parklamp weld plate
20 27595030 1 Split loom
21 75086084 2 Stacking Bolt, 5/16-18 x 25/32"
22 75083042 3 Cable Clamp, 7/8”
23 75086036 3 Hex Bolt, 5/16-18 x 1"

© 2009 Waltco Lift Corp. All rights reserved

NOTE
LETTER CALLOUTS USED TO MATCH
PORTS FOR HOSE ROUTING.

A — RAISE

C-IN

D-O0uUT

E — BREATHER LINE

REVISED:
E.O.
REV.

12-10-10
6251

02

PM-682A



HYDRAULIC AND ELECTRIC LAYOUT
(Built from 12-09)

NOTE

LETTER CALLOUTS USED TO MATCH
PORTS FOR HOSE ROUTING.

A — RAISE

C—-IN

D-0OuUT

E — BREATHER LINE

WALTCOD LiFT corp. REVISED: e
GT'33/44 REV. 03
PM-682B
ITEM | PART NUMBER | QTY DESCRIPTION
1 75083206 1 Hydraulic hose, %" x 90"
2 75084040 2 Hydraulic hose, %" x 75-3/4"
3 75083319 2 Connector
4 75082882 2 Connector
5 75082745 2 Barbed Fitting
6 27595020 1 Power Cable, 2Ga, 45"
7 10195508 2 Cable, 2Ga, 8"
8 82021059 2 Return Line, %" PVC
52" for Curb Side
92" for Driver’s Side
9 27595000 1 Ground cable, 2Ga, 40"
10 27595010 1 Ground cable, 2Ga, 95"
11 75085003 4 Hex nut, 5/16-18
12 10099323 1 Switch, Raise / Lower, 15’ cord
13 27597110 1 Switch bracket
14 75086860 4 Screw, #8-32 x ¥4"
15 75084041 1 Hydraulic hose, %" x 66-3/4"
16 75083314 3 Hex bolt, 5/16-18 x 1-3/8"
17 75083313 3 Cover plate
18 75083315 5 Twin clamp
19 75083312 3 Parklamp weld plate
20 27595030 1 Split loom
21 75086084 2 Stacking Bolt, 5/16-18 x 25/32"
22 75083042 3 Cable Clamp, 7/8”
23 75086036 3 Hex Bolt, 5/16-18 x 1"
24 75082893 2 Connector
25 75082889 2 Connector
26 27581030 2 Lock Valve
27 27581010 1 Lock Valve Extension Harness D.S. 96"
28 27581020 1 Lock Valve Extension Harness C.S. 66"




PUMP BOX
(Built 12-05 thru 11-08)

WALTED LiFT corp.

GT-33/44

ITEM | PART NUMBER | QTY DESCRIPTION
1 70423325 1 Pump unit, gravity down *
2 75082866 1 Connector, elbow 45, 9/16-18 JIC Male x
9-16-18 SAE Male
3 75088081 2 Lock washer, 3/8”
4 75086055 2 Hex bolt, 3/8-16 x 34"
5 70092501 3 Valve Assy, 3 way, 2 pos w/ Coil (raise,
In, Out)
6 27595010 1 Ground cable to trailer
7 75086036 1 Hex bolt, 5/16-18 x 1”
8 75086065 1 Hex bolt, 5/16-18 X 34"
9 27595000 1 Ground cable to batteries
10 27595020 1 Power cable to batteries
11 70092503 1 Valve Assy, 2 way, 2 pos w/ Coil (Lower)
12 10099501 1 Terminal strip, 90 Deg.
13 75085003 2 Serrated hex nut, 5/16-18
14 75085001 2 Hex nut, % - 20
15 70402303 4 Coil, 10V, 25W
16 70093640 1 Starter Solenoid, 12V
17 70093641 1 Solenoid cable
18 10099403 1 Motor control unit
19 75082869 3 Connector, elbow 90, 9/16-18 JIC Male x
9-16-18 SAE Male
20 27591000 1 Pump enclosure base
21 75086702 1 Screw, 1/4"-20 X 5/8"
22 7043001-1 1 Motor, 12V
23 75089313 9 Grommet, 2"
26 85803921 3 Relay, 12V
27 75085000 2 Hex nut, #10-32
28 75089853 1 Fuse, 5A
29 27597000 1 Harness, motor / valve control
30 75089851 1 Fuse, 10A
31 27597220 1 Harness, battery charger (optional)
32 27597210 1 Trailer battery charger (optional)
33 75085001 4 Hex nut, ¥%-20" (optional)
34 75089322 3 Grommet, 5/16”
35 75050003 1 Grommet, 9/16”
36 75089571 1 Plastic plug, 3/4"
37 75088052 1 Washer

REVISED:
E.O.
REV.

12-10-10

6251
05

PM-683



PUMP BOX
(Built from 11-08)

!

S

DR e

| ln»l” 'bf

D,

L& e
Pl g B
s s

4,

WALTCD LiFT corep. REVISED: o040
GT-33/44 REV. 03
PM-683A
ITEM | PART NUMBER | QTY DESCRIPTION
1 70423325 1 Pump unit, gravity down *
2 75082866 1 Connector, elbow 45, 9/16-18 JIC Male x
9-16-18 SAE Male
3 75088081 2 Lock washer, 3/8”
4 75086055 2 Hex bolt, 3/8-16 x 34"
5 70402303 4 Coil, 10V, 25W
6 27595010 1 Ground cable to trailer
7 75086036 1 Hex bolt, 5/16-18 x 1"
8 75086065 1 Hex bolt, 5/16-18 X ¥4"
9 27595000 1 Ground cable to batteries
10 27595020 1 Power cable to batteries
11 7043001-1 1 Motor, 12V
12 10099501 1 Terminal strip, 90 Deg.
13 75085003 2 Serrated hex nut, 5/16-18
14 75085001 2 Hex nut, % - 20
16 70093640 1 Starter Solenoid, 12V
17 70093641 1 Solenoid cable
18 75088052 1 Washer
19 75082869 3 Connector, elbow 90, 9/16-18 JIC Male x
9-16-18 SAE Male
20 27591000 1 Pump enclosure base
21 75086702 1 Screw, 1/4"-20 X 5/8"
23 75089313 9 Grommet, %"
26 85803921 3 Relay, 12V
27 75085000 2 Hex nut, #10-32
28
29 27597000 1 Harness, motor / valve control
30 75089854 1 Fuse, 15A
31 27597220 1 Harness, battery charger (optional)
32 27597210 1 Trailer battery charger (optional)
33 75085001 4 Hex nut, ¥-20" (optional)
34 75089322 3 Grommet, 5/16”
35 75050003 1 Grommet, 9/16”
36 75089571 1 Plastic plug, 3/4"
37 70092501 3 Valve Assy, 3 way, 2 pos w/ Coil (In, Out,
Raise)
38 70092503 1 Valve Assy, 2 way, 2 pos w/ Coil (Lower)

© 2009 Waltco Lift Corp. All rights reserved



HYDRAULIC AND ELECTRICAL LAYOUT

(Built 12-04 thru 6-05)

NOTE

LETTER CALLOUTS USED TO MATCH

PORTS FOR HOSE ROUTING.

A - RAISE

C-IN

D-O0uUT

E - BREATHER LINE

WALTED LiFT corp.

DGS-30 (90435)

ITEM | PART NUMBER | QTY DESCRIPTION
1 90431702 2 Hydraulic hose, ¥4" x 75-3/4"
2 90431703 2 Hydraulic hose, %" x 55-3/8”
3 90431712 2 Connector
4 75083309 2 Connector
5 75082745 2 90 deg. Barbed Fitting
6 90431916 1 Power Cable, 2Ga, 62"

7 90431918 2 Cable, 2Ga, 18"
8 82021059 2 Return Line, %" PVC
77" for Curb Side
61" for Driver’s Side
9 90431913 2 Ground cable, 2Ga, 67"
10 75085005 1 Hex nut, 3/8”
11 90431914 1 Washer
12 75086056 1 Hex screw, 3/8-16 x 1”
13 10099323 1 Switch, Raise / Lower, 15’ cord
14 90431909 1 Switch bracket
15 75086860 4 Screw, #8-32 x ¥4"

REVISED: 12-10-10
E.O.
REV. 06
PM-668



HYDRAULIC AND ELECTRIC LAYOUT

(Built 6-05 thru 1-09)

WALTED LiFT corp.

DGS-30 (90445)

ITEM | PART NUMBER | QTY DESCRIPTION
1 75084040 2 Hydraulic hose, ¥4" x 75-3/4"
2 90431703 2 Hydraulic hose, %" x 55-3/8”
3 75083319 2 Connector
4 75083309 2 Connector
5 75082749 2 Barbed Fitting
6 90445916 1 Power Cable, 2Ga, 45"

7 90431918 2 Cable, 2Ga, 18"
8 82021059 2 Return Line, %" PVC
77" for Curb Side
61" for Driver’s Side
9 90445913 1 Ground cable, 2Ga, 40"
10 27595010 1 Ground cable, 2Ga, 95"
11 75085003 1 Hex nut, 5/16-18
12 10099323 1 Switch, Raise / Lower, 15’ cord
13 27597110 1 Switch bracket
14 75086860 4 Screw, #8-32 x ¥4"
15 75083312 1 Parklamp weld plate
16 75083315 1 Twin clamp
17 75083313 1 Cover plate
18 75083314 1 Hex bolt, 5/16-18 x 1-3/8”
19 27595030 1 Split loom

REVISED:
E.O.
REV.

12-10-10

05

PM-673



HYDRAULI AND ELECTRIC LAYOUT

(Built 1-09 thru 9-10)

WALTCD viFT corp.

NOTE

LETTER CALLOUTS USED TO MATCH
PORTS FOR HOSE ROUTING.

A — RAISE
C-IN
D-0OuUT

E — BREATHER LINE

DGS-30 (90814)

ITEM | PART NUMBER | QTY DESCRIPTION
1 75084040 2 Hydraulic hose, ¥4" x 75-3/4"
2 90431703 2 Hydraulic hose, %" x 55-3/8”
3 75083319 2 Connector
4 75083309 2 Connector
5 75082749 2 Barbed Fitting
8 82021059 2 Return Line, ¥" PVC
77" for Curb Side
61" for Driver’s Side
10 27595010 1 Ground cable, 2Ga, 100"
11 75085003 2 Hex nut, 5/16-18
12 10099323 1 Switch, Raise / Lower, 15’ cord
13 27597110 1 Switch bracket
14 75086860 4 Screw, #8-32 x ¥4"
19 90814910 1 Spiral Loom
20 90814911 1 Power Cable Ass'y, 0 Ga., 31-1/2 Ft.
21 90814909 1 Hose Clamp, 1" I.D.
22 75086036 1 Screw, 5/16-18 x 1

REVISED: 12-31-08
E.O.
REV. 01
PM-673A



HYDRAULIC AND ELECTRICAL LAYOUT

(Built from 9-10)

&x

&

OTE

LETTER CALLOUTS USED TO MATCH
PORTS FOR HOSE ROUTING.

A — RAISE (2 ports)
B — BREATHER LINE (2 ports)

C-IN
D-O0uUT
WALTCO LiFT corp.
DGS-30
ITEM | PART NUMBER | QTY DESCRIPTION
1 75084040 2 Hydraulic hose, ¥4" x 75-3/4"
2 75084041 1 Hydraulic hose, %" x 66-3/4"
3 75083209 1 Hydraulic hose, %" x 84"
4 75083319 2 Connector, drive motor
5 75082882 2 Connector, lock valve
6 75082893 2 Connector, cylinder port
7 75082889 2 Connector, cylinder port
8 75082745 2 Barbed Fitting
9 27581030 2 Lock Valve
10 27581010 1 Lock Valve Extension Harness D.S. 96"
11 27581020 1 Lock Valve Extension Harness C.S. 66"
12 27580020 2 Hydraulic cylinder
13 90814911 1 Power (+) Cable, 0Ga, 31ft
14 91098910 1 Ground (-) Cable, 2Ga, 31ft
15 82021059 2 Return Line, ¥2" PVC
52" for Curb Side
92" for Driver’s Side
16 27595030 1 Split loom
17 75083314 6 Hex bolt, 5/16-18 x 1-3/8"
18 75083313 6 Cover plate
19 75086084 1 Stacking Bolt, 5/16-18 x 25/32"
20 75083315 7 Twin clamp
21 75083312 6 Parklamp weld plate
22 90814909 3 Cable Clamp, 1"
23 75086036 3 Hex Bolt, 5/16-18 x 1"
24 75085003 3 Hex nut, 5/16-18
25 10099322 1 Switch, Raise / Lower, 10’ cord
26 10099328 1 Switch, In / Out, 10’ cord
27 10099323 1 Switch, Raise / Lower, 15’ cord
28 27597110 1 Switch bracket
29 75086860 4 Screw, #8-32 x "
30 91098950 1 Hydraulic pump unit, 2900psi

REVISED: 5-1-11

E.O.

REV. 03
91098PM4



PUMP BOX
(Built 12-04 thru 6-05)

WALTCD LiFT corp. REVISED: 12-10-10
DGS-30 REV. 05
PM-669
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 90435990 * 1 Pump unit kit, gravity down 37 70092503 1 Valve Assy, 2 way, 2 pos w/ Coil (Lower)
2 75082866 1 Connector, elbow 45, 9/16-18 JIC Male x 38 70402303 4 Call, 10V, 25W
9-16-18 SAE Male
3 90435006 1 Pump enclosure base A Includes new solenoid
4 90435897 4 Grommet, 7/16”
5 75086862 4 Screw, ¥%-20 x 3/8”
6 90296982 1 Trailer battery charger
7 90431895 1 Harness, battery charger
8 90435903 1 Harness, motor / valve control
9 85803921 3 Relay, 12V
10 75088050 2 Washer, 3/16”
11 75086850 2 Screw, 10-24 x 12"
12 75089851 1 Fuse, 10A
13 75089853 1 Fuse, 5A
14 90435894 1 Grommet, 9/16”
15 75089322 3 Grommet, 5/16"
16 90435893 2 Grommet, 7/16”
17 75082882 1 Connector, straight, 9/16-18 JIC Male x 9-
16-18 SAE Male
18 75082869 1 Connector, elbow 90, 9/16-18 JIC Male x
9-16-18 SAE Male
19 75089834 1 Bus bar
20 90431916 1 Power wire, 2 Ga, 62"
21 75085003 2 Serrated hex nut, 5/16-18
22 10099501 1 Terminal strip, 90 Deg.
23 75086036 1 Hex bolt, 5/16-18 x 1”
24 90431913 1 Ground cable, 2 Ga, 67"
25 75089833 1 Starter solenoid, 12V
26 10099403 1 Motor control unit
27 75086055 2 Hex bolt, 3/8-16 x 34"
28 75088081 2 Lock washer, 3/8”
29 90435989 4 Grommet, %"
30 90431955 1 Breather Tee Assembly
31 90435625 1 Cable/Fuse Assembly
32 90435905 1 Charger Stud
33 75088080 1 Lock Washer, 5/16”
34 75088053 1 Washer, 3/8”
35 7043001-1 1 Motor, 12V
36 70092501 3 Valve Assy, 3 way, 2 pos w/ Coil (In, Out,
Raise)




PUMP BOX
(Built 6-05 thru 1-09)

WALTCD vLiFT corep. REVISED: 12040
DGS-30 (90445) REV. 05
PM-674
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 90445950 1 Pump unit, gravity down 38 70092501 3 Valve Assy, 3 way, 2 pos w/ Coil (In, Out,
2 75082866 2 | Connector, elbow 45, 9/16-18 JIC Male x Raise)
9-16-18 SAE Male 39 70092503 1 Valve Assy, 2 way, 2 pos w/ Coil (Lower)
3 75088081 2 Lock washer, 3/8” 40 70402303 4 Cail, 10V, 25W
4 75086055 2 Hex bolt, 3/8-16 x 34"
5 90435905 1 Charger Stud
6 27595010 1 Ground cable to trailer
7 75086036 1 Hex bolt, 5/16-18 x 1"
8 75086065 1 Hex bolt, 5/16-18 X ¥4"
9 90445913 1 Ground cable to batteries
10 90445916 1 Power cable to batteries
11 90435625 1 Cable/Fuse Assembly
12 10099501 1 Terminal strip, 90 Deg.
13 75085003 2 Serrated hex nut, 5/16-18
14 75085001 2 Hex nut, % - 20
15 75086922 2 Hex bolt, ¥2" - 20 X 12"
16 70093640 1 Starter Solenoid, 12V
17 70093641 1 Power cable, 6Ga
18 10099403 1 Motor control unit
19 75082869 2 Connector, elbow 90, 9/16-18 JIC Male x
9-16-18 SAE Male
20 90445006 1 Pump enclosure base
21 75086702 1 Screw, 1/4"-20 X 5/8"
22 7043001-1 1 Motor, 12V
23 75089313 9 Grommet, %"
25 75086916 2 Screw, #8 X 3/8
26 85803921 3 Relay, 12V
27 75085400 2 Hex nut, #8-32
28 75089853 1 Fuse, 5A
29 27597000 1 Harness, motor / valve control
30 75089851 1 Fuse, 10A
31 27597220 1 Harness, battery charger
32 27597210 1 Trailer battery charger
33 75086862 4 Screw, ¥2-20 x 3/8”
34 75089322 3 Grommet, 5/16”
35 75050003 1 Grommet, 9/16”
36 75089571 1 Plastic plug, 3/4"
37 75088052 1 Washer




PUMP BOX

(Built 1-09 thru 9-10)

WALTED LiFT corp.

DGS-30 (90814)

ITEM | PART NUMBER | QTY DESCRIPTION
1 90445950 1 Pump unit, gravity down
2 75082866 2 Connector, elbow 45, 9/16-18 JIC Male x
9-16-18 SAE Male
3 75088081 2 Lock washer, 3/8”
4 75086055 2 Hex bolt, 3/8-16 x 34"
5 70092501 3 Valve Assy, 3 way, 2 pos w/ Coail (In, Out,
Raise)
6 27595010 1 Ground cable, 2 Ga., 100"
7 75086036 1 Hex bolt, 5/16-18 x 1”
8 75086065 1 Hex bolt, 5/16-18 X 34"
9 70092503 1 Valve Assy, 2 way, 2 pos w/ Coil (Lower)
10 90814911 1 Power cable, 0 Ga., 31-1/2 Ft.
11 70402303 4 Coil, 10V, 25W
12 10099501 1 Terminal strip, 90 Deg.
13 75085003 2 Serrated hex nut, 5/16-18
14 75085001 2 Hex nut, % - 20
15 75086922 2 Hex bolt, ¥4" - 20 X 12"
16 70093640 1 Starter Solenoid, 12V
17 70093641 1 Power cable, 6Ga
18 7043001-1 1 Motor, 12V
19 75082869 2 Connector, elbow 90, 9/16-18 JIC Male x
9-16-18 SAE Male
20 90814240 1 Pump enclosure base
21 75086702 1 Screw, 1/4"-20 X 5/8"
23 75089313 8 Grommet, %"
25 75086916 2 Screw, #8 X 3/8
26 85803921 3 Relay, 12V
27 75085400 2 Hex nut, #8-32
28 75089853 1 Fuse, 5A
29 27597000 1 Harness, motor / valve control
30 75089851 1 Fuse, 10A
34 75089322 3 Grommet, 5/16”
37 75088052 1 Washer

REVISED:
E.O.
REV.

12-10-10

02

PM-674A



PUMP BOX
(Built from 9-10)

WALTED LiFT corp.

DGS-30

ITEM | PART NUMBER | QTY DESCRIPTION
1 91098950 1 Pump unit, gravity down *
2 75082866 1 Connector, elbow 45, 9/16-18 JIC Male x
9-16-18 SAE Male
3 75082869 3 Connector, elbow 90, 9/16-18 JIC Male x
9-16-18 SAE Male
4 75082882 1 Connector, straight adapter, 9/16-18 JIC
Male x 9-16-18 SAE Male
5 75088081 2 Lock washer, 3/8”
6 75086055 2 Hex bolt, 3/8-16 x 34"
7 99753015 1 Power cable, 0Ga x 45ft
8 27595010 1 Ground cable, 2Ga x 100"
9 75086036 1 Hex bolt, 5/16-18 x 1”
10 75086065 1 Hex bolt, 5/16-18 X ¥4"
11 75085003 2 Serrated hex nut, 5/16-18
12 75088052 1 Washer
13 10099501 1 Terminal strip, 90 Deg.
14 75086702 1 Screw, 1/4"-20 X 5/8"
15 75085001 2 Hex nut, % - 20
16 70093640 1 Starter Solenoid, 12V
17 70093641 1 Solenoid cable
18 91098240 1 Pump enclosure base
19 75089313 7 Grommet, 2"
20 75089322 3 Grommet, 5/16”
21 75089571 1 Plastic plug, 3/4"
22 85803921 3 Relay, 12V
23 75089854 1 Fuse, 15A
24 27597000 1 Harness, motor / valve control
25 75086861 2 Hex screw, #10-24 x 5/8”
26 70092501 3 Valve Assy, 3 way, 2 pos w/ Coail (In, Out,
& Raise)
27 70092503 1 Valve Assy, 2 way, pos w/ Coil (Lower)
28 70402303 4 Coil, 10V, 25W
29 7043001-1 1 Motor, 12V

A Includes item #16 Starter Solenoid & item #17 Solenoid Cable

REVISED:
E.O.
REV.

12

02

-10-10

91098PM5



INAEVIEATER

GT & DGS
Series

LIFTGATE PARTS AND MAINTEMANCE GUIDE

Schematics

GT Series Electrical Schematics

Gravity Down Electrical Schematic
(Built from 12-05 thru 12-09)

Gravity Down Electrical Schematic
(Built from 12-09)

GT Series Hydraulic Schematics

Gravity Down Hydraulic Schematic
(Built all Years)

DGS Series Electrical Schematics

Gravity Down Electrical Schematic
(Built from 12-04 thru 1-09)

Gravity Down Electrical Schematic
(Built from 1-09 thru 9-10)

Gravity Down Electrical Schematic
(Built from 9-10)

DGS Series Hydraulic Schematics

Gravity Down Hydraulic Schematic
(Built all Years)

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



paniasal sybu ||y "dioD U 021 M 6002 ©

GT SERIES GRAVITY DOWN ELECTRICAL SCHEMATIC - Built from 12-05 thru 12-09

RAISE

SWITCH
BLACK BLACK (1>

(e %—» GREEN __ GREEN (3
RED RED (2
WHITE
LOWER 3
GND
INSIDE SWITCH

RAISE “LOWER”
SWITCH SOLENDID
BLACK BLACK (1> BB
C?—‘ GREEN GREEN (3 € [
RED RED (2 I
WHITE — BLACK
LOWER \—AL = 16| “RAISE’
GhD = GREEN 7] SDLEANDID
N =
SWITCH = BLUE [, ]
BLACK BLUE (4> = L4 ]
(e GREEN _  YELLOW (5) ¢ — YELLOW [ 7]
= [
RED RED (2 — N Ut
WHITE SOLENDID SOLENOID
ouT i c i
GND
CONTROL BOX SWITCHES IN RELAY OUT RELAY RAISE RELAY
ool o~ ool ol & ool o~ MOTOR
el |8s & ad BB & aa Bk
CONTROLLER
LA L
RED WIRE FROM
WHITE WIRE MOTOR CONTROLLER
FROM MOTOR
CONTROLLER
WHITE W/BLUE i
K T e N STRIPE 71
OPTIONAL
WHITE
e 8 | —
WHITE/BLUE WIRE
FROM MOTOR—]
CONTROLLER
e RED
= GND GND GND
TRAILER
GND WHITE |/ CHARGER
BLACK/YELLOW WIRE/
FROM MOTOR CONTROLLER
SA FUSE 104 FUSE
RED GREEN WIRE
<> 2
L= TO FRONT OF TRAILER
T T T T T ml
12 VDC 12 VIC
BATTERY BATTERY

Page 1 of 6



paniasal sybu ||y "dioD U 021 M 6002 ©

GT SERIES GRAVITY DOWN ELECTRICAL SCHEMATIC - Built from 12-09

WHITE

r 1
RAISE | DI GREEN (3>
| | BLACK (D
RED &

INSIDE SWITCH

LOWER’
SOLENDID
RAISE | GREEN (3> op
! BLACK (1
LOWER } RED @
_ BLACK [ ]
= “RAISE”
_ GREEN[ ] SDLEANDID
= L=
— BLUE [,
BLUE (4 i Lo |
YELLOW (5> ¢ — YELLOW [o7]
=
RED (2) — [ N ouT”
= SOLENDID SOLENDID
c ji
GREEN
CONTROL BOX SWITCHES IN RELAY OUT RELAY RAISE RELAY
< < <
ool ol & oo |l & = I NN
™| 0 @ [ 00 ™M o o (0 m @ o [0
L1 L]
WHITE W /BLUE
NN N STRIPE 71
WHITE 5 /DPTIDNAL
RED
= GND
GND TRAILER
GND WHITE |/ CHARGER
SA FUSE 10A FUSE
) RED [ GREEN WIRE
L= /TD FRONT OF TRAILER
12 VIC _
BATTERY
12 VIC
BATTERY
GND BATTERY BOX

Page 2 of 6




DGS SERIES GRAVITY DOWN ELECTRICAL SCHEMATIC - Built from 12-04 thru 1-09

paniasal sybu ||y "dioD U 021 M 6002 ©

RAISE
SWITCH
BLACK BLACK (1
d GREEN GREEN (3
RED RED &>
WHITE
LOWER .
GND
INSIDE SWITCH
RAISE "LOWER”
SWITCH SOLENDID
BLACK _  BLACK (1 BB
] GREEN GREEN (3 <7
RED RED (2 [
WHITE = BLACK [ ]
LOVER 4 - Lo SOLENDID
GD = GREEN[ 3] A
IN =
SWITCH = BLUE [ ]
BLACK _ BLUE (4 = 4 ]
C?—‘ GREEN YELLOW 5> < — YELLOW [o7]
= NG » .
RED RED (@ I = N out
WHITE SOLENDID SOLENDID
ouT 1 C D
GND
CONTROL BOX SWITCHES IN RELAY OUT RELAY RAISE RELAY
48 |ap & g8 |ap & CEI MOTOR
CONTROLLER
L —
RED WIRE FROM
WHITE WIRE MOTOR CONTROLLER
FROM MOTOR
CONTROLLER
WHITE W/BLUE '
N g N STRIPE 71 /
o REMOTE
Py HITE s E%EGING
WHITE/BLUE WIRE
FROM MOTOR —]
CONTROLLER }]
1 RED
= GND GND GND
TRAILER
/ CHARGER
BLACK/YELLOW WIRE/
FROM MOTOR CONTROLLER
SA FUSE 104 FUSE
NS AN RED GREEN WIRE

/TD FRONT OF TRAILER

12 vDC 12 vDC
BATTERY  BATTERY

Page 3 of 6



paniasal sybu ||y "dioD U 021 M 6002 ©

DGS SERIES GRAVITY DOWN ELECTRICAL SCHEMATIC - Built from 1-09 thru 9-10

WHITE GREEN (3
RAISE >—’T
‘ §{oREEN RED @
LOWER ’—LELACK BLACK < L

INSIDE SWITCH

"LOWER"
’7WHITE GREEN (3> SOLENOID
RAISE )
‘ gGPEEN RED <2
LOWER BLACK BLACK (D
_ BLACK [
= “RAISE"
SOLENDID
CONTROL SWITCHES = CREENTS A
= BLUE [
’7\¢/HITE YELLOW (5> [ 1
N }_{ f A — YELLOW 5
‘ 2 |GREEN RED (2 [ “INY “nuT”
g = SOLENDID SOLENDID
guTt BLACK BLUE 4) c D

IN RELAY

OUT RELAY

RAISE RELAY

Il

El

Al

30

:| |
® @
L

~
o

874

0 0|~
® @ |m

30
874

30
874

0 |~
@ @ |o
L

WHITE W/BLUE

Page 4 of 6

N g STRIPE 1
L]
HITE El
T 12 vDC 12 voe . RED
BATTERY BATTERY | [

~
508 1 T TRAIL

1 . CHARGER
CIRCUIT f

| BREAKER 1 |

‘ GND

SA FUSE 104 FUSE  gep . ———
L]

GREEN WIRE TO
FRONT OF TRAILER



paniasal sybu ||y "dioD U 021 M 6002 ©

DGS SERIES GRAVITY DOWN ELECTRICAL SCHEMATIC - Built from 9-10

WHITE GREEN (3>
RAISE
‘ ?GPEEN RED (2
LOWER BLACK BLACK D L

INSIDE SWITCH

CYLINDER CYLINDER
LOCK LOCK
VALVE VALVE
“LOWER”
RAISE >—{ L CREEL 2> BLACK [ SOLENDID
BB
GREEN RED @
‘ 4 BLACK [7]
1
LOWER BLACK BLACK <D -
L= ( = BLACK 7]
“RAISE”
GREEN
CONTROL SWITCHES = 3 SOLENDID
— A
BLUE [}
= 4
[ o WHITE YELLOW (5) [
IN >—{ f L4 = YELLOW [
‘ §|GREEN RED @ = 15|
ouTt BLACK BLUE (4
[
“INT ouT”
IN RELAY 0uT RELAY RAISE RELAY SOLENDID SOLENDID
< < <
ol |ols € dof |ols € ol |ols €
8l BE & q8 1856 qE BE 6
e L v [E—
WHITE W/BLUE I ———
™ 1 ™ 1 STRIPE 7 : :
WHITE S | |
i i
i
i
T | 12 VIC 12 VDC RED
i BATTERY  BATTERY [
~
! 508 ) ) T TRAIL
i CIRCUIT i [CHAPGEP
| BREAKER T 1 |
i |
! - |
GND
SA FUSE 10A FUSE R
RED (57 /

Page 5 of 6

GREEN WIRE 1O
FRONT OF TRAILER




paniasal sybu ||y "dioD U 021 M 6002 ©

GT & DGS SERIES GRAVITY DOWN HYDRAULIC SCHEMATIC — All Years

MOTOR PORTS

IN Ut RAISE PORTS
C D A A
) )
1500
PSI
RVe
= 1500 BB
PSI
(‘4* RV1 /]
=<
C D A
iaw 1 ow] | inw
2900 PSI
O SYSTEM
RV
=
L]

Page 6 of 6




WALTCO approximate serial number dates.

Page 1 of 3

Revised 12-14-10
Ser No Date Ser No Date Ser No Date Ser No Date
220000 | 11/88 322000 | 03/95 424000 | 03/00 526000 | 06/05 618000 | 11/10
221000 | 12/88 323000 | 04/95 425000 | 04/00 527000 | 07/05 619000 | 12/10
222000 | 01/89 324000 | 06/95 426000 | 05/00 528000 | 07/05
223000 | 03/89 325000 | 07/95 427000 | 07/00 529000 | 09/05
224000 | 04/89 326000 | 09/95 428000 | 08/00 540000 | 09/05
225000 | 05/89 327000 | 09/95 429000 | 08/00 541000 | 10/05
226000 | 06/89 328000 | 11/95 440000 | 09/00 542000 | 11/05
227000 | 08/89 329000 | 01/96 441000 | 11/00 543000 | 11/05
228000 | 10/89 340000 | 02/96 442000 | 12/00 544000 | 12/05
229000 | 11/89 341000 | 03/96 443000 | 02/01 545000 | 02/06
240000 | 01/90 342000 | 04/96 444000 | 04/01 546000 | 03/06
241000 | 02/90 343000 | 05/96 445000 | 05/01 547000 | 03/06
242000 | 07/90 344000 | 07/96 446000 | 09/01 548000 | 03/06
243000 | 04/90 345000 | 08/96 447000 | 09/01 549000 | 04/06
244000 | 05/90 346000 | 10/96 448000 | 11/01 560000 | 05/06
245000 | 07/90 347000 | 12/96 449000 | 01/02 561000 | 06/06
246000 | 09/90 348000 | 03/97 460000 | 04/00 562000 | 06/06
247000 | 12/90 349000 | 03/97 461000 | 05/02 563000 | 06/06
248000 | 12/90 360000 | 04/97 462000 | 06/02 564000 | 06/06
249000 | 02/91 361000 | 05/97 463000 | 09/02 565000 | 07/06
260000 | 04/91 362000 | 06/97 464000 | 10/02 566000 | 08/06
261000 | 05/91 363000 | 07/97 465000 | 12/02 567000 | 09/06
262000 | 08/91 364000 | 08/97 466000 | 01/03 568000 | 10/06
263000 | 10/91 365000 | 10/97 467000 | 02/03 569000 | 11/06
264000 | 12/91 366000 | 11/97 468000 | 05/03 580000 | 01/07
265000 | 02/92 367000 | 12/97 469000 | 05/03 581000 | 01/07
266000 | 03/92 368000 | 01/98 480000 | 07/03 582000 | 02/07
267000 | 05/92 369000 | 06/98 481000 | 08/03 583000 | 03/07
268000 | 06/92 380000 | 03/98 482000 | 10/03 584000 | 05/07
269000 | 08/92 381000 | 06/98 483000 | 11/03 585000 | 06/07
280000 | 09/92 382000 | 06/98 484000 | 01/04 586000 | 07/07
281000 | 11/92 383000 | 08/98 485000 | 02/04 587000 | 10/07
282000 | 12/92 384000 | 08/98 486000 | 02/04 588000 | 11/07
283000 | 02/93 385000 | 11/98 487000 | 03/04 589000 | 01/08
284000 | 03/93 386000 | 12/98 488000 | 03/04 600000 | 02/08
285000 | 04/93 387000 | 12/98 489000 | 05/04 601000 | 05/08
286000 | 06/93 388000 | 01/99 500000 | 05/04 602000 | 07/08
287000 | 07/93 389000 | 04/99 501000 | 06/04 603000 | 09/08
288000 | 08/93 400000 [ 02/99 502000 [ 06/04 604000 | 01/09
289000 | 10/93 401000 | 03/99 503000 | 07/04 605000 | 04/09
300000 | 11/93 402000 [ 05/99 504000 | 09/04 606000 | 07/09
301000 | 02/94 403000 | 05/99 505000 | 10/04 607000 | 08/09
302000 | 02/94 404000 [ 06/99 506000 | 12/04 608000 | 10/09
303000 | 03/94 405000 | 08/99 507000 | 01/05 609000 | 11/09
304000 | 04/94 406000 [ 08/99 508000 | 02/05 610000 | 12/09
305000 | 05/94 407000 | 10/99 509000 | 02/05 611000 | 01/10
306000 | 08/94 408000 [ 11/99 520000 | 03/05 612000 | 03/10
307000 | 09/94 409000 11/99 521000 | 03/05 613000 | 05/10
308000 | 10/94 420000 | 12/99 522000 | 03/05 614000 | 06/10
309000 | 10/94 421000 | 12/99 523000 | 04/05 615000 | 08/10
320000 | 12/94 422000 | 04/00 524000 | 04/05 616000 | 09/10 *All Serial Number
321000 | 01/95 423000 | 03/00 524500 | 05/05 617000 | 10/10 Dates are approximate

© 2009 Waltco Lift Corp. All rights reserved

Page 1 of 3



WALTCO approximate serial number dates.

Page 2 of 3

SerNo__Date SerNo__Date
116000 | 01/83 173000 | 08/88 230000 | 02/94 277000 | 08/99 335000 | 05/05
117000 | 05/83 174000 | 10/88 231000 | 05/94 278000 | 10/99 336000 | 11/05
118000 | 09/83 175000 | 11/88 232000 | 08/94 279000 | 12/99 337000 | 11/05
119000 | 12/83 176000 | 01/89 233000 | 10/94 290000 | 02/00 338000 | 03/06
130000 | 03/84 177000 | 03/89 234000 | 12/94 291000 | 04/00 339000 | 04/06
131000 | 05/84 178000 | 04/89 235000 | 02/95 292000 | 06/00 350000 | 08/06
132000 | 07/84 179000 | 07/89 236000 | 05/95 293000 | 08/00 351000 | 01/07
133000 | 10/84 190000 | 09/89 237000 | 08/95 294000 | 11/00 352000 | 04/07
134000 | 12/84 191000 | 11/89 238000 | 11/95 295000 | 02/01 353000 | 09/07
135000 | 03/85 192000 | 01/90 239000 | 01/96 296000 | 05/01 354000 | 01/08
136000 | 04/85 193000 | 03/90 250000 | 03/96 297000 | 07/01 355000 | 08/08
137000 | 07/85 194000 | 05/90 251000 | 06/96 298000 | 09/01

138000 | 10/85 195000 | 07/90 252000 | 09/96 299000 | 01/02

139000 | 11/85 196000 | 10/90 253000 | 12/96 310000 | 04/02

150000 | 03/86 197000 | 12/90 254000 | 03/97 311000 | 07/02

151000 | 05/86 198000 | 03/91 255000 | 05/97 312000 | 10/02

152000 | 09/86 199000 | 06/91 256000 | 08/97 313000 | 01/03

153000 | 12/86 210000 | 09/91 257000 | 10/97 314000 | 04/03

154000 | 03/87 211000 | 12/91 258000 | 01/98 315000 | 07/03

155000 | 05/87 212000 | 04/92 259000 | 03/98 316000 | 11/03

156000 | 07/87 213000 | 06/92 270000 | 05/98 317000 | 03/04

157000 | 10/87 214000 | 09/92 271000 | 07/98 318000 | 04/04

158000 | 11/87 215000 | 12/92 272000 | 10/98 330000 | 04/04

159000 | 12/87 216000 | 02/93 273000 | 12/98 331000 | 07/04

170000 | 02/88 217000 | 05/93 274000 | 02/99 332000 | 10/04

171000 | 04/88 218000 | 08/93 275000 | 04/99 333000 | 12/04 *All Serial Number
172000 | 06/88 219000 | 12/93 276000 | 06/99 334000 | 04/05 Dates are approximate

© 2009 Waltco Lift Corp. All rights reserved

Page 2 of 3



WALTCO approximate serial number dates.

Shipped From Warehouses

M1000 | 12/87 M9000 | 02/98 M17500( 07/04 D1000 | 01/91
M1100 | 12/88 M9500 | 06/98 M18000| 10/04 D2000 | 06/92
M1500 [ 04/89 M10000| 09/98 M19000( 01/05 D3000 | 03/94
M2000 | 03/90 M10500| 01/99 M19500( 04/05 D4000 | 03/95
M2500 [ 12/90 M11000| 04/99 M20000( 01/06 D5000 | 11/96
M3000 | 09/91 M11500| 08/99 M20500( 03/06 D6000 | 04/98
M3500 [ 07/92 M12000| 01/00 M21000( 08/06 D7000 | 04/99
M4000 | 04/93 M12500| 09/00 M21500( 01/07 F1000 | 02/00
M4500 [ 02/94 M13000| 10/00 M21600( 03/07 S1000 | 04/00
M5000 | 06/94 M13500| 02/01 M21700( 04/07 A1000 | 04/00
M5500 | 11/94 M14000| 07/01 M21800( 05/07 T8000 | 05/00
M6000 | 04/95 M14500| 01/02 M21900( 07/07 T9000 | 09/02
M6500 [ 09/95 M15000| 06/02 M22000( 08/07 T9500 | 11/03
M7000 | 04/96 M15500| 01/03 M22100( 11/07 T9900 | 06/04
M7500 [ 10/96 M16000| 07/03 M22200( 12/07
M8000 | 04/97 M16500| 11/03 M22300( 01/08
M8500 [ 09/97 M17000| 04/04 M22600( 06/08
Ser No Date Ser No Date Ser No Date Ser No Date
W1000 | 11/94 W2600 | 10/97 W4200 | 07/00 W5800 | 01/03
W1100 | 02/95 W2700 | 12/97 W4300 | 09/00 W5900 | 02/03
W1200 | 04/95 W2800 | 01/98 W4400 | 11/00 W6000 | 04/03
W1300 | 06/95 W2900 | 06/98 W4500 | 01/01 W6100 | 06/03
W1400 | 08/95 W3000 | 07/98 W4600 | 03/01 W6200 | 08/03
W1500 | 10/95 W3100 | 09/98 W4700 | 05/01 W6300 | 10/03
W1600 | 12/95 W3200 | 12/98 W4800 | 07/01 W6400 | 01/04
W1700 | 03/96 W3300 | 03/99 W4900 | 10/01 W6500 | 03/04
W1800 | 05/96 W3400 | 05/99 W5000 | 12/01 W6600 | 06/04
W1900 | 08/96 W3500 | 07/99 W5100 | 12/01 W6700 | 09/04
W2000 | 09/96 W3600 | 09/99 W5200 | 02/02 W6800 | 12/04
W2100 | 12/96 W3700 | 10/99 W5300 | 03/02 W6900 | 02/05
W2200 | 02/97 W3800 | 12/99 W5400 | 06/02 W7000 | 05/05
W2300 | 04/97 W3900 | 03/00 W5500 | 07/02
W2400 | 06/97 W4000 | 04/00 W5600 | 09/02
W2500 08/97 W4100 | 05/00 W5700 | 01/03
CMC100| 05/07 CMT100| 05/07
CMC200| 07/07 CMT200
CMC300| 09/07 CMT300
CMC400| 10/07 CMT400
CMC500| 12/07 CMT500
CMC600[ 01/08 CMT600
CMC700[ 06/08

© 2009 Waltco Lift Corp. All rights reserved

Page 3 of 3

*All Serial Number
Dates are approximate

Page 3 of 3



	GT & DGS Series

	GT Liftgate Terminology (Built from 12-05)  
	DGS Liftgate Terminology (Built 12-04 thru 6-05) 
	DGS Liftgate Terminology (Built 6-05 thru 1-09)
	DGS Liftgate Terminology (Built 1-09 thru 9-10) 
	DGS Liftgate terminology (Built from 9-10) 
	Platform Assembly

	GT Series

	PM-679 - Platform (Built 12-05 thru 1-10)

	PM-679A - Platfom (Built from 1-10)


	DGS Series

	PM-665 - Platform (Built 12-04 thru 6-05)

	PM-670 - Platform (Built 6-05 thru 6-06)

	PM-670A - Platform (Built 6-06 thru 9-10)

	91098PM1 - Platform (Built from 9-10)



	Track Frame Assembly

	GT Series

	PM-680 - Track Frame (Built 12-05 thru 1-10)

	PM-680A - Track Frame (Built from 1-10)


	DGS Series

	PM-666 - Track Frame (Built 12-04 thru 6-05)

	PM-671 - Track Frame (Built 6-05 thru 1-09)

	PM-671A - Track Frame (Built 1-09 thru 9-10)

	91098PM2 - Track Frame (Built from 9-10)



	Mount Assembly and Arms

	GT Series

	PM-681 - Mount Frame (Built 12-05 thru 1-10)

	PM-681A - Mount Frame (Built from 1-10)


	DGS Series

	PM-667 - Mount Frame (Built 12-04 thru 6-05)

	PM-672 - Mount Frame (Built 6-05 thru 1-09)

	PM-672A - Mount Frame (Built 1-09 thru 9-10)
	91098PM3 - Mount Frame (Built from 9-10)



	Hydraulics and Controls

	Hydraulic Layouts
	GT Series

	PM-682 - Hydraulic & Electric Layout (Built 12-05 thru 11-08)

	PM-682A - Hydraulic & Electric layout (Built 11-08 thru 12-09)

	PM-682B - Hydraulic & Electric Layout (Built from 12-09)

	PM-683 - Pump Box & Components (Built 12-05 thru 11-08)

	PM-683A - Pump Box & Components (Built from 11-08)


	DGS Series

	PM-668 - Hydraulic & Electric Layout (Built 12-04 thru 6-05)

	PM-673 - Hydraulic & Electric Layout (Built 6-05 thru 1-09)

	PM-673A - Hydraulic & Electric Layout (Built 1-09 thru 9-10)

	91098PM4 - Hydraulic & Electric Layout (Built from 9-10)

	PM-669 - Pump Box & Componenets (Built 12-04 thru 6-05)

	PM-674 - Pump Box & Components (Built 6-05 thru 1-09)

	PM-674A - Pump Box & Components (Built 1-09 thru 9-10)

	91098PM5 - Pump Box & Components (Built from 9-10)



	Schematics

	GT Series

	Electrical Schematics

	Gravity Down (Built 12-05 thru 12-09)

	Gravity Down (Built from 12-09)


	Hydraulic Schematcs

	Gravity Down - All Years



	DGS Series

	Electrical Schematics

	Gravity Down (Built 12-04 thru 1-09)

	Gravity Down (Built 1-09 thru 9-10)

	Gravity Down (Built from 9-10)


	Hydraulic Sc
hematics
	Gravity Down - All Years





	Serial Numbers

	Tech Tips

	United States Parts Price List 
	Canadian Parts Price List
	GT Installation Instructions

	GT Owner's Manual

	DGS Installation Instructions

	DGS Owner's Manual



	OnDate: 
	SerialNo: Click the link at bottom of the page for a list of liftgate serial numbers, organized by approximate ship dates.


